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OMPLETE YOUR INSTALLATION WITH ONE |

OF THESE FINE GRILLES. SEE SHEET 5
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HV213133
RVICE PARTS LIST

*4 | HV014528 | TEMPLATE
*2 HV014540 | SPACER RING
3 } HV224019 | VENTILATOR ASSEMBLY

AT
A At - Lt e I

R .

701 ANN STREET N.W.
GRAND RAPIDS, Ml 49504
TELEPHONE {616) 361-2681
or {800) 354-708%

FAX (616) 361-8646

*4 | GM111599 | #10-12 X 2-3/4” SCREW

*5 GM142611 #10-12 X 5/8" PAN HEAD SCREW

*6 GM144888 | #10-12 X 5/8” OVAL HEAD SCREW

7 HV026863 | #10-24 SCREW

HV206354 SHELL ASSEMBLY

MOTOR & BRACKET ASSEMBLY

HV224018

*FURNISHED LOOSE IN PACKAGE

10 HVO014073A | EYELET 1
> DU it e e sa—
14 HV(26863 | #10-24 SCREW 7
12 HV034687 | MOUNTING BRACKET i
13 HV034693 | SEAL - FAN/MOTOR 1
e
14 HV2240617 | MOTOR & WIRE ASSEMBLY i
15 HV022587 | GROMMET 1
16 HV034686 | 12 VOLT FAN 1
17 | HV034688 | LEAD WIRE (RED) | 1
, .
18 HV034689 | LEAD WIRE (BLACK) 1

NOTE: ITEM 3 INCLUDES ITEMS 7 THRU 18, ITEM 9 INCLUDES ITEMS 10 THRU 14, ITEM 14 INCLUDES [TEMS 15 THRU 13

This package includes only those items listed above. Additional components may be required to compiete
normal installation. For a complete listing of associated components available from Evans, please refer to

“Accessories’ In the general catalog.



